TATA STEEL

Shipping Address

Ship-to-party

Buyer
Sold to Party

Weight-Volume
Total Gross We

Total Net Weight

Total Packages

1L

TATA

Material Certificate List

TAMMINIITTY OY

KETJUTIE 4
27710 KIIYLLi
FINLAND

TAMMINIITTY OY

KETJUTIE 4
27710 KIIYLLIt
FINLAND

ight 19.625,00 KG
19.625,00 KG

8

Shipping Details

Item

10

Steel Grade
Batch

20

Steel Grade
Batch

30

Steel Grade
Batch

40

Steel Grade
Batch

50

Material
Description

13002040

Hot Rolled Pickled,Sheet,
4.00X1500.00X3000.00
YMPRESS S355 MC
0001243254

13002041

Hot Rolled Pickled,Sheet,
5.00X1500.00X3000.00
YMPRESS S355 MC
0001260710

13001617

HRP,SHEET,
10.00X1500.00X3000.00
5355

13001618

Hot Rolled Pickled,Sheet,
12.00X1500.00X3000.00
S$355

0001257030

13001619
Hot Rolled Dry,Sheet,

Cust. Prod Code

4010400

Material ID

4010500

Material ID

4011000

Material ID

4011200

Material ID

4511500

Information

Document Number
Delivery Date

Sales Order Number
Sales Order Date
Purchase Order Number
Customer Number
Mode of Transportation
Delivery Term

Country of Origin
Country of Destination
From/Via

Route

Delivery Plant
Certificate Receiver

Ordered
Quantity

2.560,00

833830

2.500,00

828162

10.000,00

5.100,00

607565

2.120,00

Naantali Steel Service Centre Oy
Rautakatu 5, 21110, Naantali, Finland
T: +358 (0)10 28 76 901, naantalissc@tatasteeleurope.com
Reg. No. 2674812-1

80490201
26.06.2021
164965
24.05.2021
006630
2015612

DAP
EURA

Fl
35A1

R00000

35A1

myynti@tamminiitty.fi

Delivered
Quantity

2.560,00

2.510,00

0,00

2.543,00

2.120,00

Weight

2.560,00 KG

2.510,00 KG

0,00 KG

2.543,00 KG

2.120,00 KG

25.05.2021 12:29:14



W

TATA STEEL TATA

Material Certificate List

Infém_'laliion'
Document Number 80490201
Delivery Date 26.05.2021
Item Material Cust. Prod Code Ordered Delivered Weight
Description Quantity Quantity
15.00X1500.00X3000.00
Steel Grade  S355
Batch 0001191704 Material ID 2957030
900001 13001617 4011000 10.000.00 2.473,00 2.473,00 KG
Hot Rolled Pickled,Sheet,
10.00X1500.00X3000.00
Steel Grade  S355
Batch 0001257320 Material ID 607369
900002 13001617 4011000 10.000,00 2.473,00 2.473,00 KG
Hot Rolled Pickled,Sheet,
10.00X1500.00X3000.00
Steel Grade  S355
Batch 0001257328 Material ID 607369
900003 13001617 4011000 10.000,00 2.473,00 2.473,00 KG
Hot Rolled Pickled,Sheet,
10.00X1500.00X3000.00
Steel Grade 8355
Batch 0001257410 Material ID 607365
900004 13001617 4011000 10.000,00 2.473,00 2.473,00 KG
Hot Rolled Pickled,Sheet,
10.00X1500.00X3000.00
Steel Grade  S355
Batch 0001257409 Material ID 607365

Naantali Steel Service Centre Oy
Rautakatu 5, 21110, Naantali, Finland
T: +358 (0)10 28 76 901, naantalissc@tatasteeleurope.com
Reg. No. 2674812-1
25.05.2021 12:29:14



A01 A03 Doc nr.
Tata Steel IJmuiden BV 2021036619 00 A04
Wenckebachstraat 1 a02
1951 JZ Velsen Noord Inspection certificate 3.1, EN10204.
Postbus 10000
1970 CA IJmuiden The Netherlands | 2?7+ R0% Reference AQ8 Order nry TATA STEEL
Telephone: 0251-492110 4500038449 59868 C
11001473
Company Trade Register 34040331
E-mail: 00030
info.testingltatasteeleurope.com
BO1,B02,B03,B04,B15 c70

Hot rolled pickled, Coil, S355MC, YMPRESS WG S:01-2010

1.00 G/M2/Side oiled STEEL MAKING PROCESS: BO

Mill edges.
Telerance EN 10051 : 2010 (E)
tolerance +0,14/-0,14 mm)
Country of Melt and Pour :

A06 Customer/Consignee B03,B10,B11 Dimensions

1500 mm X 4 mm

(Width tolerance +20/-0 mm) Dev.Tol. (Thickness
NAANTALI STEEL SERVICE CENTRE OY

RAUTAKATU 5 Netherlands

21110 NAANTALI
FINLAND

Bl3 Total Mass KG
40544

BO8 Total NR.

4

All Dispatch Note

A10 Transport

12604 EMMA

l Buigproef/Bend test/Biegeversuch/Test de flexion 'goed/good/gut/concluant’ c50 —‘

PROD-IDENT: 834618 MASS KG: 10001 NR: 1 CAST NR: S3447 BO7,RB08,B13

TENSILE TEST C10-29

co1 c01/Cco2 Cl0 co3 Cit Cc12 Cc13 Cle

Temp (°c) Ren  (upa) Rn  (MPa) A () Reti/Rm (3)
Bottom Middle Surface Prismatical +20 392 484 32.5 81
Longitudinal

PROD-IDENT: 834617 MASS KG: 10171 NR: 1 CAST NR: S3447 B07,B08,B13

TENSILE TEST C€10-29

co1 €01/c02 clo c03 cl1 c12 cl3 Cle

Temp (°c) ReH (MPa) Rm (MPa) A (%) Rei/Rm (%)
Bottom Middle Surface Prismatical +20 392 484 32.5 81
Longitudinal

PROD-IDENT: B34616 MASS KG: 10221 NR: 1 CAST NR: 83447 B07,R08,B13

TENSILE TEST C10-29

co1 co1/co2 c10 co3 ci1 ci12 c13 cle

Temp (°c) ReH (MPa) Rm (MPa) A ® Ret/Rn (%)
Bottom Middle Surface Prismatical +20 392 484 32.5 81
Longitudinal

PROD-IDENT: 833830 MASS KG: 10151 NR: 1 CAST NR: S0988 BO7,B08,B13

TENSILE TEST Cc10-29

co1 c01/co2 c10 €03 cl1 cl12 Ccl13 Cleé

Temp (°c) ReH (MPa) Rm  (Mpa) A (3) Red/Rn (%)
Bottom Middle Surface Prismatical +20 386 475 34.0 81
Longitudinal

CHEMICAL COMPOSITION in %

BO7 CAST NR. cNn o C72 Mn c13 p c74 g c75 gi Cc76 71 €77 cy Cc18 op c79 Ni c80 Mo CBl Np
83447 0.074 0.506 0.015 0.006 0.010 0.036 0.008 0.022 0.019 0.002 0.026
50988 0.069 0.493 0.009 0.004 0.008 0.054 0.008 0.020 0.018 0.001 0.025

CAST NR. ce2 ces y CB4 g CBS pj c86 gp €87 A1 20 |88 c-eql
S3447 0.003 .0024 .0000 0.001 0.001 0.035 .166
s0988 0.002 .0028 .0000 0.001 0.001 0.052 .158

C-eql: C + Mn/6 + (Cr + Mo + V)/5 + (Ni + Cu)/15

We hereby confirm that we comply to the terms of our order acknowledgement and any agreed concessions.

Tata Steel IJmuiden BV

Jeffrey Flemming
Manager Mechanical Testing

']% \FI@-MM;}/

IJmuiden, 27 March 2021

| Page 1 of l_l Z01,202




A0l

E-mail:

Tata Steel IJmuiden BV

Wenckebachstraat 1

1951 JZ Velsen Noord

Postbus 10000

1970 CA IJmuiden The Netherlands
Telephone: 0251-492110

Company Trade Register 34040331

info.testing@tatasteeleurope.com

A03 Doc nr

2021027660 00

AQ2
Inspection certificate 3.1, EN10204.

AQ7, RA09 Reference

4500035855
11001475

00010

A08 Order nr

57614 A

A04

TATA STEEL

B01,B02,B03,B04,B15

1.00 G/M2/Side oiled

RAUTAKATU 5

21110 NAANTALI
FINLAND

AD6 Customer/Consignee

NAANTALI STEEL SERVICE CENTRE OY

Mill edges
Tolerance EN 10051 : 2010 (E)
tolerance +0.15/-0.15 mm)
Country of melt and pour: The Netherlands

(Width tolerance +20/-0 mm) Dev,Tol,

Hot rolled pickled, Coil, S355MC, YMPRESS WG S:01-2010.

(Thickness

c70

STEEL MAKING PROCESS: BO

B09,B10,B11 Dimensions

1500 mm X 5 mm

Bl3 Total Mass KG

108005

B08 Total NR.

10

All Dispatch Note

85051

AlQ0 Transport

LINDEBORG

L Buigproef/Bend test/Biegeversuch/Test de flexion : 'goed/good/gut/concluant’

c50

PROD-IDENT: 828163 MASS KG: 10301 NR: 1 CAST NR: S2659 B07,B08,B13
TENSILE TEST C10-29
co1 Co1/c02 c1o co3 c11 c12 c13 cl6
Temp (°cy ReH  (MPa) Ru (MPa) R (v) Ren/Rm (%)
Bottom Middle Surface Prismatical +20 396 476 34.5 83
Longitudinal
PROD-IDENT: 828162 MASS KG: 10311 NR: 1 CAST NR: S2659 B07,B08,B13
TENSILE TEST €10-29
col €01/co2 c10 Cco3 Skl c12 (Sg) Ccleé
Temp (°c) Rer  (Mpa) Rm (MPa) A @ Re/Rm (%)
Bottom Middle Surface Prismatical +20 396 476 34.5 83
Longitudinal
PROD-IDENT: 828161 MASS KG: 10051 NR: 1 CAST NR: S2659 B07,RB08,B13
TENSILE TEST C10-29
co1 co1/co2 c1o co3 c11 c12 c13 c16
Temp (°c) ReH (MPa) Rm (Mpa) A (3) Ret/Rm (1)
Bottom Middle Surface Prismatical +20 391 473 34.5 83
Longitudinal
PROD-IDENT: 828160 MASS KG: 10291 NR: 1 CAST NR: S2659 B07,B08,B13
TENSILE TEST €10-29
Cco1l €01/C02 clo co3 11 Cc12 c13 Cle
Temp (°c) ReH  (MPa) Rm (MPa) A (v Reit/Rm (3)
Bottom Middle Surface Prismatical +20 391 473 34.5 83
Longitudinal
PROD-IDENT: B28159 MASS KG: 10301 NR: 1 CAST NR: S2659 B07,B08,B13
TENSILE TEST €10-29
co1 c01/co2 c10 €03 c11 Cc12 C13 Cleé
Temp (°c) ReH (tPa) Ro (MPa) A (%) Reti/Rm (%)
Bottom Middle Surface Prismatical +20 391 473 34.5 83
Longitudinal
We hereby confirm that we comply to the terms of our order acknowledgement and any agreed concessions.
Tata Steel IJmuiden BV
Jeffrey Flemming «.,H/‘W} J[MMW
Manager Mechanical Testing )/
IJmuiden, 6 March 2021
Page 1 of 2 | 201,202




AO1 A03 Doc nr A04
Tata Steel IJmuiden BV 2021027660 00
Wenckebachstraat 1 RA02
1951 Jz Velsen Noord : .
I . .
Postbus 10000 nspection certificate 3.1, EN10204
1970 CA IJmuiden The Netherlands
A07, RO9 Ref ,
Telephone: 0251-492110 sference A08 Order nx TATA STEEL
4500035855 57614 A
Company Trade Register 34040331 11001475
E-mail:
info.testing@tatasteeleurope.com 00010

PROD-IDENT: B28158 MASS KG: 10041 NR: 1 CAST NR: S2657 B07,B08,B13

TENSILE TEST C10-29

col c01/coz c1o co3 c11 c12 c13 Cl6

Temp (°c) ReH  (MPa) Ro (Mpa) A vy Ren/Rm ()
. Surxface . -

Bottom Middle Longitudinal Prismatical +20 370 461 35.5 80
PROD-IDENT: B28157 MASS KG: 10291 NR: 1 CAST NR: S2657 B07,R08,B13
TENSILE TEST C10-29
col €01/c02 c10 co3 c11 c12 €13 cl6

Temp (°c) Rek  (MPa) Rn  (MPa) A (v Ret/Rm (%)

Bottom Middle Surface Prismatical +20 370 461 35.5 80

Longitudinal

PROD~IDENT: B28155 MASS KG: 10301 NR: 1 CAST NR: S2657 BO7,B08,B13

TENSILE TEST €10-29

col €01/c02 cl10 co3 Cl1 cl12 C13 Cleé

Temp (°c) Ren  (MPu) R (Mea) A Ret/Ra (%)
Bottom Middle Surface Prismatical +20 370 461 35.5 80
Longitudinal

PROD-IDENT: 821543 MASS KG: 12869 NR: 1 CAST NR: S0538 B07,B08,B13

TENSILE TEST C10-29

€01 c01/co2 Cc10 c03 Ccl1l c12 @iy Cl6

Temp (°c) Ren  (mpa) R Mpa) A () Ret/Ra (%)
Bottom Middle Surface Prismatical +20 382 468 35.0 82
Longitudinal

PROD-IDENT: B21542 MASS KG: 13248 NR: 1 CAST NR: S0538 B07,B08&,B13

TENSILE TEST €10-29

co1 C01/C02 c10 co3 Ccl1 Cc12 C13 Clé

Temp (°c) Rel (MPa) Rm  {Mpa} A ) Ret/Rm (%)
Bottom Middle Surface Prismatical +20 382 468 35.0 82
Longitudinal

CHEMICAL COMPOSITION in $%

B07 GAST NR. 71 SRS c13 p c74 g c75 gj C76 a1 S C78 oy C79 N3 CBO g CBl pp
S2659 0.069 0.490 0.010 0.006 0.007 0.033 0.005 0.017 0.017 0.001 0.027
82657 0.070 0.492 0.015 0.006 0.006 0.033 0.005 0.021 0.016 0.001 0.023
§0538 0.080 0.509 0.012 0.006 0.008 0.029 0.006 0.026 0.017 0.002 0.024

CAST NR. caz c83 ced g €85 my CB6 g €87 a1 70 (88 c-eql

52659 0.002 ,0028 .0000 0.001 0.000 0.032 .156
S2657 0.002 . 0025 .0000 0.001 0.001 0.031 .158
S0538 0.002 .0032 L0001 0.001 0.001 0.027 .172

C-eql: C + Mn/6 + (Cr + Mo + V)/5 + (Ni + Cu)/15

We hereby confirm that we comply to the terms of our order acknowledgement and any agreed concessions,

Tata Steel IJmuiden BV

Jeffrey Flemming

Manager Mechanical Testing

IJmuiden,

6 March 2021

‘]W J!”mﬂw;)/
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AD1 R03 Doc nr. . '
Tata Steel IJmuiden BV 2021018873 00 ! AD4
Wenckebachstrast 1 A0z )
1951 J2 Velsen Noord Inspection certificate 3.1, EN10204. | '
Postbus 10000
1970 CA IJmuiden The Netherlands AQ7, R09 Reforence AOB:O:dsr nr. TATA STEEL
Telephone: 0251-492110 4500035562 NAANTALI 57493 A
11008865
Company Trade Register 34040331
E-mall: 00010
info.teatingdtatasteeleurope.com
801,R02,R03,B04,R15 1 c70
o1-2010!
';“.’30'3}.157.'13":3;‘.’“1' 535SMC, YNPRESS Wa 8:01 zoxol. STEEL MAKING PROCESS: BO
X i1l .
A6 Customer/Consignee P ' B0S,B10,B11 Dimensions
Buitable for: Part galvanlsing, Cutting into sheet. '
:ﬂ:‘.’xﬁrﬁmz MAASTRICHT B.V. Tolerance EN 1005) : 2010 (E) (Width tolerancs +20/-0 &m) Dev.Tol. (Thicknuss 1500 mm X 12 mm
POSTRUS 10,000 eolerance +0.21/-0.21 mm).
:mm:c: n‘m r::-r nﬁcomn.aar:v: a 1014%-2 B13 Total Mass KG BOB Total NR.
1970 CA IJMUIDEN ountry of m and pour: tharlands f
NOORDHOLLAND ~ 62140 2
1
| All Dispatch Note Al0 Transport
| : 77227 ADRIANA
s | '
L Buigproef/Bend test/Blegeversuch/Test de flexion : 'qoed/good/gut/concluant': €50

col €01/¢02 cio €03 C1}

Surface
iLongitudinal|

N

€01/¢02 c10 [o¢k} BIS C40.CG60.C65 | C4d Cd2 C42 c42 C42
Temp °C ind. ind. ind. maan
Bottom Surface |, ) omaticall  -20 0 10.0 150-v J 282 224 208 238
Middle [Longitudinall ’

(1
Rpo.3/Ra (V)

col/coz , 740,760,065

Bottom Surface
Middle [LongitudinalftTismaticall — -20 o 10.0 1s0-v J 226 235 271 244

o R
HOT e~AST NR, €7l o €72 Mp c73 p €14 g €15 gy €16 a1 17 eu c78 c."" €719 Ny CBO Mo <8l np
$0757 0.068 0.992 0.016 0.007 0.010 0.038 0.007 0.022 0.019 0.002 0.024
50092 0.074 0.987 0.010 0.004 0.010 0.030, 0.007 0.022 0.019 0.002 0.024
CAST NR. caz y ce3 c8s p €85 3 c86 g 87 AL_zo |8¢ c-eql :
50757 0.003 .0037 .0000 0.001 0.001 0.036 .241
§0092 0.002 0039 .0000 0.001 0.001 0.028 .245

C-eql: C + Mn/6 + (Cr + Mo + V) /5 + (N1 + Cu)/15

We hereby confirm that we comply to the terms of our ozder acknowledgement and any agreed concessions.

Tata Steel IJmuiden BV = II'F' . Purchase Order: Ez'r_"m Purchaée Order:
E’-E"fEI 4500036157 Tt 4500036157
o atoh: P dor Bateh:
Jeffrey Flemming N7 i [ Vendor [BatCh‘ :_k._% Vendor 6%?565
Manager Mechanical Testing '}W‘V) w)/ E dﬂ‘_ 607565 I AT e
IJmuiden, 16 February 2021 1300161 80001257030 130016180001 257035

[ Page 1 of 1 ) 201,202
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